SAQ. Complete the table. (100%)
JB note: thanks to eTG & Life In The Fast Lane.
The LITFL mnemonic is a nice one: ‘RESUS- RSIDEAD’

· Resuscitate

· Risk assessment

· Supportive care

· Investigations

· Decontaminate

· Enhanced elimination

· Antidote

· Disposition (incl psych, social work)
	POISON
	ANTIDOTE / DOSE / ROUTE

	Amanita phylloides
	· High dose IV penicillin G
· NAc IV
· Liver transplant

	Arsenic
	· DMSA is best: succimer (dimercaptosuccinic acid) 10 mg/kg TDS P.O.

· EDTA slow IV / 24h

· D-penicillamine PO

· Dimercaprol / British Anti-Lewisite IM

	Alprazolam & other benzos
	Flumazenil. Ponder its use in 2 situations:
1. OD comes in off the street: don’t give. Too risky.

2. Iatrogenic OD: now you’re talking, because you know what you’ve given. Dose depends on the situation. Comes in 500mcg amp. Can give a tiny test dose eg 100mcg IV, or an amp, depending on the story.

	Brodifacoum (a superwarfarin rodenticide)
	· Massive doses vitamin K: 20 to 100 mg orally or IV, twice daily … for a minimum of 1 month!!
· FFP, prothrombinex

	Cesium
	Prussian Blue: PO 1-3G TDS

	Citalopram
	If serotonin syndrome:

· Cyproheptadine 12mg PO

· Chlorpromazine 12.5mg IV over an hour

· Benzos for sedation 

	Clonidine
	Naloxone [anecdotal reports]

	Copper
	D-penicillamine

	Cyanide
	1. Na thioSO4 IV 12.5 g (= 50 mL of 25% solution) over 10 mins, repeat 30 mins if no improvement
2. Hydroxycobalamin IV 5G over 30 mins

3. Sodium nitrite – if the above unavailable

4. EDTA [nasty!] plus dextrose bolus – if the above unavailable

	Digoxin
	Digifab (digoxin specific Fab fragments)

· If don’t know dose / level: 

- acute: 10 vials over 30 minutes

              - chronic: 2 vials over 30 mins

· If know dose [mg]: multiply by 0.8 [acute] or by 0.4 [chronic], then halve that amount to reach the digifab dose

	Ethylene glycol
	· Fomepizole [who knew?]

· Add pyridoxine or thiamine [because they are cofactors in the metabolism of glyoxylic acid to nontoxic metabolites]
· Ethanol

1. via NG eg vodka

IV/NG 10% ETOH 6ml/kg stat then 100ml/h

	Fentanyl
	Naloxone

1. Stat dose could be low eg 50mg, or 1 amp 400mg

2. Whatever woke ‘em up, give hourly as an infusion

	Glipizide
	1. Glucose- depends on LOC eg 50ml 50% dextrose IV then infusion. Don’t just give this, or the GLC will stimulate even more insulin release in the non diabetic patient. So add in…

2. Octreotide  [blocks insulin secretion] 50mcg stat then 25mcg/h IV

	Heparin fractionated: CLEXANE (enoxaparin)
	Protamine- comes in 50mg amps. 

For clexane: give 1mg protamine per 1mg clexane, max 50mg but seek advice. If >8h since clexane, can give ½ that dose. If >12h, might not need to give any!



	Heparin unfractionated
	Protamine- comes in 50mg amps. 
For unfractionated hep: give 1mg protamine per 100U hep, max 50mg but seek advice. If >2h since hep, can give less [ask advice]


	Hydrofluoric acid
	Calcium:

1. Topical eg mix 10ml with 30ml KY gel inside a latex glove

2. Intra-arterial

3. IV eg 10mmol/h if arrhythmias

NB MgSO4 often needed too.

	Hyoscine
	Physostygmine… but would you bother? All the ‘stigmines’ [cholinesterase inhibitors] run the risk of cholinergic syndrome ie SLUDGE/DUMBELS, seizures & general nastiness. Supportive care is fine.

	Iron
	· Whole bowel irrigation if <2h, or if tabs on AXR

· Desferrioxamine [causes ARDS] IV 15mg/kg/h

	Isoniazid
	Pyridoxine GRAM-FOR-GRAM

	Labetalol
	· Glucagon? ‘No evidence’ [eTG]

· Atropine

· Vasopressors? Ad, Nad don’t seem great in animal studies, so don’t use alone. [eTG] Think of isoprenaline, & think of…

· High dose insulin:

1. start with 50ml 50% [25g] dextrose and 1U/kg actrapid

2. then 25g/h dextrose, plus 0.5u/kg actrapid then titrate up

	Lead
	1. Succimer is kindest: DMSA 30 mg/kg/day orally, in 3 divided doses for 5 days 
2. Dimercaprol (BAL)- according to LITFL but not eTG

3. EDTA [stuffs yer kidney] 50 to 75 mg/kg in 500 mL by slow IV infusion over 24 hours.
4. 

	Magnesium
	Calcium

	Malathion
	This is a common organophosphate.

Atropine 

· Start 1.2 to 3 mg (child: 0.05 mg/kg) IV as an initial bolus.
· Double the dose every 5 mins until chest clear, HR>80, SBP>80, dry armpits! May need up to 100mg.
· Then infuse 20% of the loading dose / hr

Pralidoxime only if no response to other Px.

· Start 1-2g bolus IV

· Then 250 – 500mg/h

	Mercury
	Dimercaprol (BAL)

	Methanol
	· Fomepizole [who knew?]

· Add Folic acid [because it is a cofactor in the metabolism of formic acid to nontoxic metabolites]
· Ethanol

2. via NG eg vodka

3. IV/NG 10% ETOH 6ml/kg stat then 100ml/h

	metHb
	Methylene blue: 1 amp over 2 mins

	Methotrexate
	· Folinic acid: calcium folinate 15 mg IV, 6-hourly for 3 days.
· Glucarpidase 50 units/kg IV: specific antidote for methotrexate poisoning that metabolises methotrexate to inactive metabolites
NB Calcium folinate is a substrate for glucarpidase, and so doses of these drugs should be separated by at least 2 hours. 

	Nortriptyline
	NaHCO3: 50 ml of 8.4% = 1 mM/kg (50 mMol standard adult) every 5 minutes, titrate to narrowed QRS

Plus hyperventilation following RSI

	Oil of Wintergreen
	· Charcoal if <6h [delayed emptying occurs]

· Saline – start them diuresing

· NaHCO3 [urinary alkalinisation] 1 amp stat then 1 amp/h, aim urinary pH >7.5

· Dialysis 

· 50% dextrose if seizures

	Oleander
	DigiFab. Exact dose is unclear. I reckon I’d go for 10 amps if really crook.

	Paracetamol
	NAc

1. 150mg/kg over 15-60 min

2. 50mg/kg over 4h

3. 100mg/kg over 16h

	Propranolol


	1. Px as for B-B overdose
2. Also Na channel blocker in high dose, ‘TCA-like’, so NaHCO3

3. Finally, Intralipid [bc it’s so fat soluble]

	Rocuronium
	Sugammadex [3 amps?]



	Ropivacaine
	1. NaHCO3:

2. Intralipid:1.5ml/kg = 100ml push

then 15ml/kg/h = 1000ml/h

Kept in OT

	St John’s Wort
	If serotonin syndrome:

· Cyproheptadine 12mg PO

· Chlorpromazine 12.5mg IV over an hour

Benzos for sedation 

	Valproate 
	L-carnitine 2G/day in divided doses [oral?]: treats the hyperammonaemia due to XS valproate


	Verapamil
	1. Atropine

2. Calcium 10% over 10 mins, then IVI

-Ca Cl 10ml

-Ca gluconate 30ml

3. High dose insulin – might help

4. Catecholamine - ditto

	Warfarin
	1. Vitamin K

2. FFP

3. Prothrombinex 25-50 U/kg
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